FPAKISTAN AUTOMOBI F CORPORATION 1 IMTIFD [ A SUBSIDIARY COMPANY OF PIDC )
MINISTRY OF PRODUCTION GOVT. OF PAKISTAN

AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD. r@

TEAR STRENGTH TEST REPORT

Report No : AT & TC/TSTR /91/2014
Date : Seplember 01, 2014
Customer Namec : National Engincering Scrvices Pakistan (Pvt) Limited
Customer’s Reference. : Ret: SA-281/MBP/MK/104/36
Date : August 07, 2014
Project Name . Rawalpindi-Islamabad Metro Bus Project
{Rawalpindi Package-1)
Part Name : Elastomerie Bearing Pad (From Lot)
Cuantity : 01 Sample Inter Buna Spain

Specimen Layer of Heaﬁng Pad Tested sample |
TEST PARAMETERS:
Test Standard : ASTM D 624
TEST RESULTS:
Des:riptic-l_n-"_‘ Observed Kgsfom” | Specified Kgs/om® Remarks ‘
Tear strength ‘ 46 13 (Min) Within the Limit ‘
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>The test results contained in this report perlain only to the saniple submitted for testing and nol
necessurily to all similar prodocts.

DSU - 27, Pak Steel Downstream Industrial Estate, Bin Qasim, Karachi
Phone # (021) 34740139-(021) 34740140, Fax # (021} 34740138




PAKISTAN AUTOMOBILE CORPORATION LIMTLED | A SUBSIDIARY COMPAMNY OF PIDC
MINISTRY OF PRODUCTION GOVT. OF PAKISTAN

AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD. | @

TENSILESTRENGTH/ELONGATION & HARDNESS TEST

REPORT
Report No. AT & TCITSTR/AELOGHRD-CHG-R /8/2014
Date : September 01, 2014
Customer Name . National Engineering Services Pakistan (Pvt) Limited
Customer’s Reference. : Ref: SA-281/MDBP/MK/104/36
Date : August 07, 2014
Project Name . Rawalpindi-Islamabad Metro Bus Project
{Rawalpindi Package-I)
Part Name : Elastomeric Bearing Pad (From Lot)
Ouantity : 11 Sample Inter Buna Spain

Bearing pad sample

Test Standard : ASTM D412 (Tensile Stwrength & Elongation)
Test Standard : ASTM D2240 (Hardness Shore A)
Original Properties

| Description B Observed Specilied Remarks |
Hardness Shore A 62 to 63 6015 Within the Limil
Tensile Strength Kyglhom? 162 160 Min. Within the Limit

| Elongation % 455 | 350 Min. Within the Limit
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>The fost results contained in this report pertain only to the sample submitted for testing ond nol
necessarily to all similar products,

DSU - 27, Pak Sleel Downstream Industrial Estate, Bin Qasim, Karachi
Phone # (021) 347401358-{021) 34740140, Fax#: (021} 34740138




AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD.
PAKISTAN AUTOMOBILE CORPORATION LIMTLED ( A SUBSIDIARY COMPANY OF PIDC )
MINISTRY OF PRODUCTION GOVT. OF PAKISTAN

COMPRESSION SET TEST REPORT

Report No : Al & TC/CST/110/2014
Diate : September 01, 2014
Customer Name : National Engineering Services Pakistan (Pvi)} Limited
Customer’s Reference. : Rel: SA-281/MBIVME/104/36
Date : August DY, 2014
Project Name . Rawalpindi-Islamabad Metro Bus Project
(Rawalpindi Package-1)
Part Name : Elastomeric Bearing Pad (From Lot)

Quantity : (1 Sample Inter Buna Spain

Bearing Pad SanlplE:  Tosted Sample (Inner layer of Bearing Pad)

TEST PARAMETERS:
Tesl Standard : ASTM-D393
Temperature : 10°C
Period of Test : 22 Hours.
TEST RESULTS:
Description . Observed = Specified Remarks
Compression Sel. | 1830% | 25% (Max) | Withinlimit
-y
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ZThe test tesults comtsimed in this report perlain only W the sample submnitted for westing and not
necessarily to all similar products.

DEU - 27, Pak Sieel Downsiream Industrial Estate, Bin (asim, Karachi
Phone & M271 3474013081071} 347407140 Fax & M211 34741 3R




AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD.
PAKISTAN AUTOMOBILE CORPORATION LIMTLED { A SUBSIDIARY COMPANY OF PIDC | @
MINISTRY OF PRODUCTION GOVT, OF PAKISTAN

LOW TEMPERATURE BRITTLENESS TEST REPORT

Report No. T AT & TC/LTR/G3/2014
Date : September 01, 2014
Customer Maime : National Engineering Services Pakistan (Pvt) Limited
Customer’s Reference. : Rel: SA-281/MBP/MK/104/36
Date s Augost 07, 2014
Project Name : Rawalpindi-Islamabad Metro Bus Project
{Rawalpindi Package-T)
Parl Name : Elustomeric Bearing Pad (From Lot)
Cuantity : 01 Sample Inter Buna Spain

Upper |ayer of the Bearing Pad Tested Sample

TEST PARAMETERS:

Test Standard : ASTM D 736
Temperature ; =40 °C
Period of Test : 5 Hours.
TEST RESULT:

* After completion of the test (5 Hrs), No abnormalities such as cracks and break

has been observed on the sample.
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=The test results contained I (his repur! pertaim only Lo the ssmple submitted for losimg snd not
necessanly Lo all similar produets.

D30 - 27, Pak Steel Downstream Industrial Estate, Bin Clasim, Karachi
Phone # (021) 34740139-(021) 34740140, Fax #: (021) 34740138




AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD.
PAKISTAN AUTOMOBILE CORPORATION LIMTLED ( A SUBSIDIARY COMPANY OF PIDC )
MINISTRY OF PRODUCTION GOVT. OF PAKISTAN

LOW TEMPERATURE STIFFNESS TEST REPORT

Report No : AT & TC/LTR /88/2014
Drate : september 01, 2014
Customer Name : National Engineering Scrvices Pakistan (Pyt) Limited
Customer’s Reference, : Reft SA-281 MBP/ME/104/36
Date : August 07, 2014
Project Name : Rawalpindi-Islamabad Metro Bus Project
(Rawalpindi Package-I)
Part Name : Elastomeric Bearing Pad (From Laot)
Quantily : 01 Sample Inter Buna Spain

Bearing l'u]l Sample Dumbhbell
TEST PARAMETERS:
Test Standard : ASTMLD 797
Temperature : Young Modulus at 35 °C
TEST RESULTS:
Description Observed Specified Remarks
Low Temperature =g 2 o ]
etk 265 Kg/om 7 Within the limit
Stiffness 350 Kg/cm
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>The test resulls contained i this report pontain only to the sample svbmitted for festing and not

necessarily to gall similar producis.

DS - 27, Pak Steel Downslream Indusirial Estate, Bin Qasim, Karachi
Phane # (D21) 34740139-(021) 34740140, Fax # (021) 34740138




Nﬁ o AUTOMOTIVE TESTING & TRAINING CENTRE (PVT) LTD.
&T&T " | PAKISTAN AUTOMOBILE CORPORATION LIMTLED { A SUBSIDIARY COMPANY OF PIDC )
MINISTRY OF PRODUCTION GOVT. OF PAKISTAN

OZONE AGING TEST REPORT

Report No : AT & TC/OZN /379/2014
Date: : Beptember 01, 2014
Customer Name : Natinnal Engincering Services Pakistan (Pvt) Limited
Customer’s Reflerence. : Ref: SA-281/MBP/MK/104/36
Date D August 07, 2014
Project Name : Rawalpindi-Islamabad Metrv Bus Project
(Rawalpindi Packape-I)
Part Name : Elastomeric Bearing Pad (From Laot)
Quantity : 01 Sample Inter Buna Spain

TEST PARAMETERS:

Ozone Concentration ;10045 PPHM
Elongation 2 20%
Period of Test : 100 Hours,

TEST RESULTS:

s After completion of the fest (100Hrx), No abnormalities such as discoloration and

cracks have been observed.
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>The lesl mesully vonisived o this report pertain only 1o the sumple submitted for festing and not
tiecessarily to all similar produets.

DsU - 27, Pak Steal Downstream Indusirial Estate, Bin CGasim, Karach|

I
Test Standard : ASTM-D1149
Temperature s b Qi o
Phone # {(021) 34740139-(021) 34740140, Fax # (021) 34740138
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